
Document of the World Bank 

 

 Report No: ACS13221 

. 

 East Asia and Pacific 

 
Wastewater to Energy Processes: a Technical 
Note for Utility Managers in EAP countries 

  

. 
 January 2015 

. 
 GWADR 

 EAST ASIA AND PACIFIC 

. 

 

 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed



. 

. 

 Standard Disclaimer: 

. 

 

This volume is a product of the staff of the International Bank for Reconstruction and Development/ The World Bank. The findings, 
interpretations, and conclusions expressed in this paper do not necessarily reflect the views of the Executive Directors of The World 
Bank or the governments they represent. The World Bank does not guarantee the accuracy of the data included in this work. The 
boundaries, colors, denominations, and other information shown on any map in this work do not imply any judgment on the part of 
The World Bank concerning the legal status of any territory or the endorsement or acceptance of such boundaries. 

. 

 Copyright Statement: 

. 

 

The material in this publication is copyrighted. Copying and/or transmitting portions or all of this work without permission may be a 

violation of applicable law. The International Bank for Reconstruction and Development/ The World Bank encourages dissemination 

of its work and will normally grant permission to reproduce portions of the work promptly. 

 

For permission to photocopy or reprint any part of this work, please send a request with complete information to the Copyright 

Clearance Center, Inc., 222 Rosewood Drive, Danvers, MA 01923, USA, telephone 978-750-8400, fax 978-750-4470, 

http://www.copyright.com/. 

 

All other queries on rights and licenses, including subsidiary rights, should be addressed to the Office of the Publisher, The World 

Bank, 1818 H Street NW, Washington, DC 20433, USA, fax 202-522-2422, e-mail pubrights@worldbank.org. 

 

 

http://www.copyright.com/
mailto:pubrights@worldbank.org


WA S T E WAT E R  
TO  E N E R GY

A Technical Note for Utility Managers and Decision Makers  
on Urban Sanitation in East Asian Countries

January 2015



b WASTEWATER TO ENERGY

The International Bank for Reconstruction and Development
1818 H Street, NW
Washington, DC 20433, USA
February 2015
www.worldbank.org

Disclaimer
This report is a product of the staff of the World Bank with external con-
tributions.  The findings, interpretations, and conclusions expressed in this 
report do not necessarily reflect the views of the World Bank, its Board of 
Executive Directors, or the governments they represent. The World Bank 
does not guarantee the accuracy of the data included in this work. Questions 
regarding figures used in this report should be directed to persons indicated 
in the source.

Rights and Permissions
The material in this work is subject to copyright. Because The World Bank 
encourages dissemination of its knowledge, this work may be reproduced, 
in whole or in part, for noncommercial purposes as long as full attribution to 
this work is given. Any queries on rights and licenses, including subsidiary 
rights, should be addressed to the Office of the Publisher, The World Bank, 
1818 H Street NW, Washington, DC 20433, USA; fax: 202-522-2422;  
e-mail: pubrights@worldbank.org.



 WASTEWATER TO ENERGY i

FOREWORD iii

ACKNOWLEDGEMENTS iv

ACRONYMS AND ABBREVIATIONS vi

EXECUTIVE SUMMARY viii

SECTION I: CONTEXT AND PROBLEM STATEMENT 1

1. Background in East Asia Pacific Countries 2

2. Objective of the Technical Note 5

3. Electricity Consumption in Wastewater Treatment Operations 6

 Electricity Consumption at WWTPs from a Macroeconomic Perspective 6

 Electricity Costs from the Utility’s Point of View 7

 Energy Requirements of Different Treatment Technologies 10

 Energy Efficiency Improvement 12

4. Wastewater Treatment: From Necessary Evil to a Source of Beneficial Products 14

5. Renewable Energy Generation at WWTPs 17 

 Technologies for Renewable Energy Generation via Biogas from Wastewater 18 

 The Use of Biogas from Human Waste as a Resource 19

 Sludge Digesters for Renewable Energy Generation at WWTPs 20

 Quantification of Renewable Energy Generation Potential at WWTPs 20

 The Specific Conditions in EAP Regarding Renewable Energy Generation 22

SECTION II: CASE STUDIES AND ASSESSMENT TOOL 27

6. Methodology 28

7. Main Findings from the Analysis of Case Studies 29 

 Wastewater Influent and Effluent 32 

 Biogas Production and Potential for Energy Generation 33

 Operation Capacity Needs and Biogas Safety 36

 Institutional Aspects Related to the Case Studies 36

 GHG Reduction and Co-financing through Carbon Trading 38

 Energy Costs and Viability of Investment in Biogas Utilization 39

8. Simple Assessment Tool 42 

 Development of the Tool 42 

 Application of the Tool to a Specific Case Study 42

SECTION III: LESSONS LEARNED AND RECOMMENDATIONS 47

9. Constraints and Enabling Factors 48

 Technical Aspects 48 

 Knowledge Aspects 49

 Institutional Aspects 52

 Economic and Financial Aspects 54

10. Road Map for Decision Making 55

 References 56

TA
BLE O

F C
O

N
T

EN
T

S



ii WASTEWATER TO ENERGY



 WASTEWATER TO ENERGY iii

The East Asia Urban Sanitation Review: A Call for Action (World Bank 2013) 

highlighted the importance of improving collection, treatment, and disposal of 

human waste in cost-effective ways in East Asian cities. It also recommended the 

systematic exploration of opportunities to use wastewater as a resource for the 

production of energy at treatment facilities and an increased emphasis on this 

approach, together with others, such as the generation of biosolids from sludge, as 

parts of a climate-smart sanitation strategy. 

This technical note explores in greater depth the production of energy in wastewater 

treatment plants as an option to save costs in the operation of these facilities. This 

is relevant for two reasons. First, in East Asia, where urban populations have 

been growing rapidly and becoming increasingly dense, an exclusive reliance on 

onsite sanitation services is not possible, which presents a clear need to invest in 

infrastructure to collect and treat wastewater. This infrastructure is expensive to 

build and run; however, identifying smart cost-saving measures can help relieve 

the burden of utilities that struggle to expand wastewater collection and treatment 

services in a financially sustainable manner. 

Second, research has traditionally focused on energy efficiency measures and 

energy generation with respect to wastewater treatment technologies that are 

energy intensive and work well in the cold climates usually found in developed 

countries. This leaves a knowledge gap that needs to be bridged to inform utility 

managers in developing countries about the factors that need to be in place for 

the adoption of options like “wastewater to energy,” particularly applied to low-

cost treatment options and conditions in warm developing climates. 

With the urban wastewater sector in its early stages of development in many 

East Asian countries, the World Bank Group is committed to working with 

these countries to promote informed decisions and find innovative, cost-effective 

solutions that will contribute to improving the environmental conditions of 

rapidly growing cities and expanding sanitation services to increasing numbers of 

people, including the poor.

 Jennifer J. Sara 
 Director 
 Global Practice Water

FO
R

EW
O

R
D



iv WASTEWATER TO ENERGY

This report has been prepared with the financial support of the Water Partnership 

Program. It includes contributions from stakeholders in China, Indonesia, the 

Philippines, and Vietnam, provided through workshops where preliminary 

findings of the study were presented. 

The task team leader for producing this report was Victor Vazquez, and the sector 

managers were Charles Feinstein and Ousmane Dione. The main author was 

Konrad Buchauer (consultant). Main technical inputs were provided by Daniel 

Nolasco and Amit Pramanik (consultants) and the following staff from the World 

Bank and the Water and Sanitation Program (WSP): Sudipto Sarkar, Iain Menzies, 

Hung Duy Le, Sing Cho, Irma Setiono, Demilour Reyes Ignacio, Carmen Yee-

Batista, Alexander Danilenko, and Christopher Ancheta. Mara Baranson and 

Lisa Ferraro Parmelee also made important contributions. The peer reviewers for 

this work were Kartik Chandran (Columbia University), Tim Shea (CH2MHill), 

Feng Liu, Peter Johansen, Satheesh Kumar, Manuel Mariño, and the East Asia 

WSP team at the World Bank. 

Finally, the task team for this report greatly appreciates the generous technical 

contributions in the form of data provided by the following utilities: COPASA in 

Brazil, ENACAL in Nicaragua, Melbourne Water in Australia, AV Zirl u.U. from 

Austria, and SAGUAPAC in Bolivia.

The report contains three parts, namely, the Main Report, Technical Annex 

and Assessment Tool. Only the Main Report is printed. The full report is 

available through the GP Water website at www.worldbank.org/water.
A

C
K

N
O

W
LED

G
M

EN
T

S



 WASTEWATER TO ENERGY v



vi WASTEWATER TO ENERGY

ABR anaerobic baffled reactor
AD anaerobic digestion
AeP (mechanically) aerated pond
AFR Africa (World Bank region)
ANEEL Agencia Nacional de Energia Eléctrica, Brazil
AP anaerobic pond
ASE Alliance to Save Energy
AT aeration tank
BAR baffled anaerobic reactors
BOD5 five-day biochemical oxygen demand
CAP covered anaerobic pond
CAPEX capital expenditure (=investment cost)
CAS conventional activated sludge
CDM Clean Development Mechanism
CH4 methane
CHP combined heat and power
CO2e CO2 equivalent
COD chemical oxygen demand
COPASA Companhia de Saneamento de Minas Gerais
CW constructed wetland
DBO design-build-operate contract
DS dry solids
DWA German Association for Water, Wastewater, and Waste
EA extended aeration (=activated sludge system with simultaneous aerobic sludge 

stabilization)
EAP East Asia Pacific (World Bank region)
ECA Europe and Central Asia (World Bank region)
ENACAL Empresa Nicaragüense de Acueductos y Alcantarillados
ESMAP Energy Sector Management Assistance Program
EU ETS European Union Emissions Trading System
FOG fat, oil, and grease
FST final sedimentation tank
FY fiscal year
GHG greenhouse gas
GRP glass fiber reinforced pipe
IBRD International Bank for Reconstruction and Development
IDB Inter-American Development Bank
IWA International Water Association
KfW Kreditanstalt für Wiederaufbau
LAC Latin America and Caribbean (World Bank region)
MBBR moving bed bioreactor
MBR membrane bioreactor
MDG Millennium Development Goals

A
C

R
O

N
Y

M
S A

N
D

 A
BBR

EV
IA

T
IO

N
S



 WASTEWATER TO ENERGY vii

MENA Middle East and North Africa (World Bank region)
MGD, mgd million US gallons per day (1 MGD = 3.7853 MLD)
MLD, mld million liters per day (1 MLD = 1,000 m3/d)
MLSS mixed liquor suspended solids
N nitrogen
NH4 ammonia
NO3 nitrate
O&M operation and maintenance
OPEX operation and maintenance expenditure (=O&M cost)
P phosphorus
PAC poly-aluminum-chloride
PE population equivalent
PE60 population equivalent, based on 1 PE60 = 60 gBOD5 per capita per day
PE110 population equivalent, based on 1 PE110 = 110 gCOD/cap/d
PE120 population equivalent, based on 1 PE120 = 120 gCOD/cap/d
PS primary sludge
PST primary sedimentation tank
SAR South Asia (World Bank region)
SBR sequencing batch reactor
SST secondary sedimentation tank
STP sewage treatment plant 
TF trickling filter
TSS total suspended solids
UASB upflow anaerobic sludge blanket 
USAID U.S. Agency for International Development
USD ultrasound sludge disintegration
VDS volatile dry solids
VS volatile solids
VSS volatile suspended solids
WAS waste activated sludge (also called secondary sludge)
WEF Water Environment Federation
WERF Water Environment Research Foundation 
WSP waste stabilization pond
WWTF wastewater treatment facility
WWTP wastewater treatment plant

Currency equivalents
Exchange Rates used in this report
AUD 1.5 (Australia)  =  EUR 1.0
R$ 2.5 (Brazil)  =  EUR 1.0
C$ 30.0 (Nicaragua)  =  EUR 1.0
US$ 1.35 (USA)  =  EUR 1.0



viii WASTEWATER TO ENERGY

EXECUTIVE SUMMARY

Sanitation services in many East Asian cities struggle to keep pace with 
rapid urban growth. The East Asia Urban Sanitation Review (World Bank 2013) 

showed the enormous challenges the sanitation sector faces in most urban areas 

in the region, primarily excessive dependence on defective onsite sanitation in 

cities with high population densities and persistently low wastewater collection 

and treatment coverage levels (1 percent, 4 percent, and 10 percent in Indonesia, 

the Philippines, and Vietnam, respectively). 

In addition to upgrading existing onsite sanitation services, the growing population 

densities necessitate expanding collection networks and building sustainable 

treatment plants that prevent the accumulation of wastewater in the numerous 

waterways and canals crossing the cities’ packed neighborhoods. Plans to invest 

in scaled-up urban sanitation services and expanded wastewater collection and 

treatment infrastructure are already in place. For instance, in Vietnam alone, more 

than thirty new wastewater treatment plants are to be built in the coming years.

Meanwhile, existing wastewater utilities in East Asia are struggling to perform. 

The high expense of operating modern sewerage collection networks and, more 

in particular, wastewater treatment plants is often an obstacle to expanding 

and improving services for a sector that usually has low cost recovery rates and 

depends on unpredictable government transfers. Utilities tend to reduce costs 

where they can, most notably by saving on maintenance and electricity supply. 

The result is deteriorating treatment efficiencies, shortened lifespans for facilities, 

which often fall into disuse, and wasted investments. In Indonesia, for instance, 

only 47 percent of the treatment capacity installed in the 1990s is being used 

today (World Bank 2013). 



 WASTEWATER TO ENERGY ix

In short, cost efficiency in the operation and 
maintenance (O&M) of treatment plants is essential. 
It can be achieved in three ways: 

• By implementing effective and realistic energy  
efficiency processes. 

• By selecting appropriate treatment technologies that 
are generally low-energy consumers.

• By generating electricity onsite from biogas resulting 
from anaerobic digestion of sludge or wastewater.

Work conducted by the Energy Sector Management 
Assistance Program (ESMAP) and the Water 
Environment Foundation (WEF) in 2012 focused on 
energy efficiency in operations. This technical note 

builds on that contribution and shows that, with a 
series of enabling factors in place, considerable savings 
can also be realized by adopting energy generation in 
low-cost treatment technologies, which will contribute 
to putting utilities in a better financial position to 
improve their service provision.

Also taken into consideration is a paradigm shift in 
the way wastewater is considered by society. Previously 
seen as a costly “problem,” nowadays it is increasingly 
treated as a resource that can raise returns on 
investments. The potential for resource recovery from 
wastewater is wide, with the following options among 
the most common: 



x WASTEWATER TO ENERGY

• Treated wastewater as a water resource for 
applications in agriculture, industry, aquaculture, 
urban and recreational uses, groundwater recharge, 
or drinking water supply

• Wastewater/sludge as a nutrient resource, from 
which phosphorus and nitrogen can be extracted 
and sold

• Sludge as an agricultural resource, whose fertilizing 
effects and soil improvement functions also give 
it an important role to play in the mitigation of 
greenhouse gas (GHG) emissions